[ ]
o nta r l O @ Ministry of the Environment, Conservation and Parks

Ministére de ’Environnement, de la Protection de la nature et des Parcs

AMENDED ENVIRONMENTAL COMPLIANCE APPROVAL
NUMBER 4265-DKGGVS
Issue Date: September 10, 2025

Jungbunzlauer Canada Inc.
1555 Elm Street

Port Colborne, Ontario
L3K 5V5

Site Location: JBL Mixed Products Campus: Glucose Plant, Citric Acid Plant, and Xanthan Gum Plant
1555 Elm Street
City of Port Colborne, Regional Municipality of Niagara
L3K 5V5

You have applied under section 20.2 of Part I1.1 of the Environmental Protection Act, R.S.0. 1990, c. E. 19
(Environmental Protection Act) for approval of:

upgrades to the existing Works for the collection, transmission, treatment and disposal of process water,
[...]
housing:

one (1) pond transfer pump rated at 102 cubic metres per hours at 15 metres TDH from the
stormwater management pond, discharging to the North Lagoon or the South Lagoon;

one (1) sewage pump rated at 196 cubic metres per hour at 20 metres TDH from the secondary
clarifier, discharging via a 625 m long, 200 mm diameter forcemain to a wastewater treatment
plant located within the JBL Citric Acid Plant portion of the site;

Cooling Water Works (Glucose Plant)

the existing Once-Through Non-Contact Cooling Water Works, consisting of the following:

Page 7 - NUMBER 4265-DKGGVS



one (1) dechlorination facility consisting of one (1) sodium bisulfite storage tank and one containment
berm sized to accommodate 120% of the storage tank volume;

two (2) chemical metering pumps, to add sodium bisulfite solution to the effluent at manhole No. 4 and
No. 11 prior to discharge to the Welland Canal;

one (1) cooling water discharge pipeline complete with associated manholes along the pipeline;
discharging via manhole No. 4 to the Welland Canal;

one (1) cooling water discharge pipeline complete with associated manholes along the pipeline;
discharging via manhole No. 11 to the Welland Canal;

Stormwater Works (Glucose Plant)

the existing stormwater management works for the collection, transmission, treatment and disposal of
stormwater run-off from a catchment area of 11.7 hectares of the JBL Glucose Plant portion of the site, to
provide Normal Level of water quality protection and temporary storage of stormwater run-off for all storm
events up to and including the 5-year return storm before discharge to the JBL Citric Acid Plant Wastewater
Treatment facility (WWTP) and discharging all storm events larger than the 5-year return storm via an
emergency spillway to the roadside drainage ditch located along Invertose Drive, the Invertose Drain Outlet
and the Biederman Drain #1 to the Welland Canal, consisting of the following:

one (1) culvert located between the fence line and the base of the North Lagoon that directs stormwater
run-off flow from historical Outlet A towards the historical Outlet B;

one (1) culvert located under the driveway that directs stormwater run-off flow from historical Outlet B
towards the historical Outlet C;

one (1) culvert connecting a drainage ditch from the historical Outlet C to a stormwater management wet
pond;

two (2) structures (earth berms or ditch blocks) to block the historical Outlet B and the historical Outlet
C to prevent stormwater run-off discharge from the site to the existing roadside drainage ditch located
along Invertose Drive;

one (1) oil/grit separator located in the southeast portion of the site, serving a catchment area of 1.38
hectares, having a sediment storage capacity of 2,269 Litres, an oil storage capacity of 594 Litres, a total
holding capacity of 4,543 Litres and a maximum treatment flow rate of 57 Litres per second, discharging
via a 500 millimetre diameter culvert, a concrete lined ditch located along the eastern site boundary to a
ponding area located within a depression area located upstream of Outlet D, discharging via a culvert to
a stormwater management pond;

a ponding area located within a depression area, upstream of outlet D, having an available storage
volume of 610 cubic metres and a maximum ponding depth of 2.35 metres, discharging via a culvert to a

Page 8 - NUMBER 4265-DKGGVS



stormwater management wet pond;

one (1) stormwater management pond located in the northern portion of the site, designed to store all
storms up to and including the 5-year return storm from a catchment area of 11.7 hectares, providing a
permanent pool storage volume of 1,075 cubic metres, and an active storage volume of 5,270 cubic
metres, complete with two (2) inlet structures, one consisting of a culvert from the historical Outlet C
and one consisting of a culvert from the ponding area, two (2) forebays, an emergency spillway
trapezoidal channel discharging via Outlet D, the Invertose Drive drainage ditch and the Invertose Drain
Outlet to the Biederman Drain #1 and ultimately to the Welland Canal and one (1) outlet structure
consisting of an outlet pipe complete with rip-rap protection around the pipe and a control manhole
complete with a gate valve discharging via an outlet pipe to the Wastewater Treatment System lift
station located within the JBL Glucose Plant, ultimately discharging to Welland Canal via the Citric
WWTP;

JBL CITRIC ACID PLANT SEWAGE WORKS

Process Water Works

Wastewater Treatment Plant (WWTP)

the existing Wastewater Treatment Plant receiving Glucose Plant Process Water, Xanthan Gum Line
Process Water, Contact Stormwater, and Citric Acid Plant Process Water having the Annual Average Daily
Flow 28,000

m’/d and Annual Maximum Daily Flow 35,000 m3/d, discharging to Welland Canal, consisting of:

one (1) network of process wastewater collection systems for collection of process wastewater and boiler
wastewater prior to discharge to two (2) neutralization pits;

two (2) two-celled neutralization pits, each having a nominal volumetric capacity of 67 cubic metres, for
mixing and neutralization of acidic and caustic wastewater with caustic and acid reagents, as needed, for
the control of wastewater pH prior to transfer of the wastewater to an anoxic selector tank by pumps in
the influent pumping station;

one (1) neutralization and nutrient storage facility consisting of one (1) acid tank and two (2) lime
storage silos;

one (1) flow splitting chamber, normally discharging plant wastewater to the anoxic selector tanks for
subsequent treatment in the aeration basins but also including:

a diversion line to the emergency storage pond for temporary storage of off-specification plant
wastewater for further treatment, and a pumped return line from the emergency storage pond to allow

wastewater to be conveyed to the aeration basins via the flow splitting chamber;

headworks for the aeration basins, including piping with valving to allow Plant wastewater to be pumped
to the anoxic selector tanks;

Page 9 - NUMBER 4265-DKGGVS



two (2) screw lift pumps at the influent pumping station for transfer of wastewater to the anoxic selector
tank;

two (2) anoxic selector tanks, each having one five (5) kilowatt submersible mixer, each having a
nominal volumetric capacity of 200 cubic metres, for pre-treatment of wastewater with return activated
sludge prior to discharge to the aeration basins;

five (5) Aeration Basins, capable of being operated in parallel or in series, each having a volumetric
capacity of 5,000 cubic metres and each equipped with ten (10) 45 kilowatt aerators, seven (7) 50
kilowatt submersible aerators discharging via the Aeration Basin effluent channel to the secondary
clarifier system,;

one (1) Aeration Basin, located on the West side of the Existing Aeration Basin 5, having dimensions of
21.2mx 10.4 m and 3.6 m deep, capable of being operated in parallel or in series, having a maximum
working volumetric capacity of 5,000 cubic metres, equipped with ten (10) 45 kilowatt Brush aerators,
four (4) 50 kilowatt submersible aerators, discharging via Existing Aeration Basin effluent channel to the
secondary clarifier system;

two (2) 50 kilowatt submersible aerators, one (1) aerator positioned in inlet selector tank #1; and one (1)
aerator positioned in inlet selector tank #2;

four (4) 50 kilowatt submersible aerators, two (2) aerators positioned in inlet channel of aeration basin
#1; and two (2) aerators positioned in inlet channel of aeration basin #3;

six (6) 50 kilowatt submersible aerators, one each in each of the two (2) flow channels per each of the
three (3) aeration basins (#1, #2 and #3);

three (3) 30 meters diameter secondary clarifiers having a water depth of 2.4 to 3.4 metres, each
equipped with sludge and scum removal mechanisms, with 100% return of activated sludge (RAS)
underflow conveyed to the return activated sludge pumping station, the clarifiers discharging treated
effluent to an effluent flow monitoring and sampling station prior to mixing with non-contact cooling
water in a combined effluent mixing chamber and discharge of the combined effluent via Manhole MH4
and Manhole MH3 to the Welland Canal;

one (1) return activated sludge pumping station with one (1) screw pump rated at 250 Litres per second
with a lift of approximately 2.7 metres for the return of activated sludge to the anoxic selector at a
typical rate 50% to 100% of the inlet;

one (1) gravity sludge thickener having a working depth of 3.5 metres for thickening of sludge from 1%
to 4% with return of the overflow to the neutralization pit and underflow to an aerated sludge storage

tank having a volumetric capacity of 1,000 cubic metres;

one (1) emergency storage pond fully lined along the floor and sides with a HDPE liner or a reinforced
polypropylene membrane, having the floor dimensions approximately 56 metres by 16.4 metres and a

Page 10 - NUMBER 4265-DKGGVS



working depth of approximately 3.3 metres, complete with:
® one (1) pipe inlet from the flow splitting chamber;

® one (1) sump in the south-west corner draining via a pipe to a concrete pumping manhole to
convey the pond contents, as needed, to the flow splitting chamber; and

® a subdrain running under the pond discharging to a concrete manhole;

Combined Effluent Discharge Outfall (Citric Acid Wastewater Treatment Plant and Citric Acid
Non-Contact Cooling Water)

® one (1) flow diffuser located at the end of the 1,050 millimetre diameter combined effluent discharge
pipe, secured in place to pilings in the Welland Canal, with six (6), 600 millimetre diameter, diffuser
ports positioned vertically approximately 2 metres above the diffuser body centre-line, to direct effluent
flow at an angle of approximately 45 degrees to the canal flow direction, with the capability of closing
off any of the ports by blind flanges, as required, to optimize effluent mixing in the Welland Canal,

® proportionally decreasing the release of the non-contact cooling water discharge, in order to keep the

existing approved total discharge rate of 2.98 m’/s (257,500 ms/day) from the existing combined effluent
diffuser;

Cooling Water Works (Citric Plant)

Once-Through Non-Contact Cooling Water Works

the existing once-through non-contact cooling water works serving the Citric Plant, and discharging at the
existing maximum discharge rate of up to existing maximum discharge rate of 233,500 cubic meters per
day, consisting of the following:

Intake Works

® one (1) intake water pipe located over a rip-rap lined area of the Welland Canal, located downstream of
the Plant combined effluent discharge;

® one (1) raw water pumping station with dual-flow travelling screen and three (3) pumps and an on-line
spare, each rated at 1,500 cubic metres per hour to pump canal water to an 11,200 cubic metre capacity

clay lined water storage pond;

® one (1) FRP transmission pipe to convey water from a raw water pumping station to an overhead pipe
rack to provide 1,100 to 4,500 cubic metres per hour of non-contact cooling water to the fermenters;

Chlorination System

® two (2) metering pumps, piping and diffusers to continuously feed sodium hypochlorite solution to the

Page 11 - NUMBER 4265-DKGGVS



head of the raw water intake pipe, when in operation, starting when the Welland Canal water reaches 10
degrees Celsius and terminating when the Welland Canal water drops below 10 degrees Celsius, or as
needed;

Water Filtration System

three (3) twin multimedia filters, operating in parallel, to clarify incoming raw water, with each filter
backwashed as required and the backwash water conveyed to the process waste sewer at the Water
Filtration Building for discharge via a sewer to the Wastewater Treatment Plant, with the filtered water
conveyed to the Filtered Water Tank for subsequent transfer to the Demineralization System;

Demineralization System

two (2) demineralization treatment trains, typically operated in parallel, each consisting of a cation
exchanger, a decarbonator and an anion exchanger, including hydrochloric acid and sodium hydroxide
regeneration facilities, with spent regenerant solution pumped to an overhead process wastewater line
and discharged to the Wastewater Treatment Plant via the neutralization basin system;

Dechlorination of spent Non-Contact Cooling Water

one (1) dechlorination facility consisting of a 25 cubic metre capacity sodium bisulphite solution storage
tank and/or 1,000 Litre capacity storage totes located in the Cogen Building with metering pumps, to
feed solution via a diffuser to the non-contact cooling water discharge pipe at the dechlorination
manhole which is located on the cooling water return line upstream of the cooling water Total Residual
Chlorine sampling manhole, whenever the chlorination system is operating;

Outfall for spent Cooling Water Discharge

one (1) concrete cooling water return line to convey up to approximately 9,729 cubic metres per hour
(233,500 cubic metres per day) of spent once-through non-contact cooling water from the fermenter area
to the mixing chamber, where it is combined with process effluent and is discharged via Manholes MH
No. 4 and MH No. 3 to the Welland Canal;

one (1) concrete cooling water return line to convey up to approximately 4,500 cubic metres per hour of
spent once through non-contact cooling water from the fermenter area to the mixing chamber, where it is
combined with process effluent and discharged via Manholes MH No. 4 and MH No. 3 to the Welland
Canal;

Stormwater Management Works

the existing stormwater management works for the collection, transmission, treatment and disposal of
stormwater run-off from a catchment area of 20.56 hectares of the JBL Citric Acid Plant, discharging via
a ditch to the Welland Canal, consisting of the following:

a stormwater conveyance system consisting of storm sewers with sizes ranging from 450 mm to 1350

Page 12 - NUMBER 4265-DKGGVS



mm, and culverts with sizes ranging from 375 mm to 525 mm;

® an extended detention wet pond, located on the east side of the JBL Citric Acid Plant portion of the
site, having a permanent pool and an extended detention zone with a total volume of 3,380 cubic
meters providing a 24 hours quality control storage time, and an additional 5,700 cubic metres of
quantity control storage volume for the 5, 25, or 100 year storm event;

® sediment and erosion control measures including a 30 metre long forebay separated from the wet
pond by a small earth berm, with quality control discharges via a 125 millimetre orifice plate and
quantity control discharges via a 825 millimetre orifice through a 600 mm diameter culvert into a
ditch which ultimately discharges into the Welland Canal;

including all other mechanical system, electrical system, instrumentation and control system, piping,
pumps, valves and appurtenances essential for the proper, safe and reliable operation of the
aforementioned sewage works in accordance with this Approval, in the context of process performance
and general principles of wastewater engineering only;

all in accordance with the supporting documents listed in Schedule A.

For the purpose of this environmental compliance approval, the following definitions apply:

"Annual Average Daily Flow" means the cumulative total sewage flow of Influent to the Sewage
Treatment Plant during a calendar year divided by the number of days during which sewage was flowing
to the Sewage Treatment Plant that year;

"Annual Maximum Daily Flow" means the maximum Influent collected in a single day during a calendar
year;

"Approval" means this entire Environmental Compliance Approval (ECA) document, and includes any
Schedules, within or attached to it and the application;

"Director" means a person appointed by the Minister pursuant to Section 5 of Part I of the EPA for the
purposes of Part II.1 of the EPA;

"District Manager" means the District Manager of the Niagara District Office of the Ministry;